
Qty Part Description Qty Part Description

1 S3DE_E3D_attachment 54 M8 self locking nut

1 S3DE_E3D_attachment_clamp 8 240mm M8 threaded rod

2 S3DE_ExtruderHolder 4 190mm M8 threaded rod

1 S3DE_Fanduct 1 160mm M5 threaded rod

1 S3DE_Partcoolingfanmount 1 M5 nut

1 MEGA_R2_MOUNT 6 220mm 8mm smooth rod

4 S3DE_ArduinoMegaTab 2 180mm 8mm smooth rod

1 S3DE_CableHolder Optionnal 14 LM8UU linear bearing

1 S3DE_LCDBezel Optionnal (only if LCD is used) 2 624ZZ bearing

1 S3DE_LeftLCDSupport Optionnal (only if LCD is used) 2 500mm GT2 belt

1 S3DE_RightLCDSupport Optionnal (only if LCD is used) 2 16 teeth GT2 pulley

1 Belt guidance X 3 Microswitch

1 Belt guidance Y 1 400mm PTFE Bowden tube

4 Bottom connector 1 E3D V6 HotEnd

2 Motor linear guidance 1 50mm radial fan

2 Opposite linear guidance 1 MK8 Extruder kit

1 Support motor X 1 5x5 shaft coupler

1 Support motor Y 4 NEMA 17 motor (40mm)

1 Support pulley X about 20 Zip ties

1 Support pulley Y 1 2004 Reprap LCD

4 Top connector 18 M3x25mm screw

1 Z_motor_piece_1_2 26 M3x10mm screw

1 Z_motor_piece_2_2 6 M4x18mm screw

1 Z_top_connector 4 M4x25mm screw

1 S3DE_Zbottomsupport 8 M4x10mm screw

1 S3DE_Zleftcantilever 1 Panel DC barrel plug (5,5mmx2,1mm)

1 S3DE_Zrightcantilever 22 M3 nut

1 S3DE_Ztopsupport 12 M4 nut

4 M4 wing nut

3D Printed parts Other items


